800-946-2642
Shop by Car
Chapter Quick Navigation: 
Engine Mountings - Chapter 1 Pages 12-13
MINI Catalog Page 1-13
Records - of

#

Part No

Qty

Description

12A361 1
Engine to radiator mounting bracket
22A1274 1
Engine to radiator mounting bracket Auto only
NLA
21A1902MS 2
Engine mounting
21A1902 2
Engine mounting Genuine
21A1902ST 2
Engine mounting with captive nuts
21A1902POLY 2
Engine mounting (2 half Poly type)
22A917 1
Engine mounting Right hand side Auto only
22A1018 1
Engine mounting Left hand side Auto only
GFK5184 3
Setscrew 5/16”unf 1”long,mounting to 12A361
GFK1125 3
Spring washer
GFK3212 2
Plain nut 5/16” mounting to subframe
SH605051 2
Bolt 5/16”unf 11/2”long, mounting to subframe
10  GFK1125 2
Spring washer 5/16”,mounting to subframe
11  HBZ534 2
Bolt 5/16” 43/8” holds 12A361 to 12G1318
12  GFK1125 2
Spring washer for HBZ534
13  NAM3760 1
Bracket for lower R/H engine steady rod 998
14  FAM2758 1
Engine lower R/H steady rod 998cc, Forward facing
Original equipment
14  KKH10013 1
Engine lower R/H steady rod 1275cc,1/4”shorter than FAM2758
Original equipment
15  21A1109 1
Engine upper steady rod 998cc
15  21A1817 1
Engine upper steady rod 1275cc 1990 on, 1/2”longer
15  MSSK1305 1
Engine upper adjustable steady rod ERA and any Mini
16  21A1108 2
Spacer for upper engine stabiliser 2 piece rubber bushes
17  KKF100390 4
Stabiliser rubber bush pre 1996 Genuine
Or as required
17  CRC5329 4
Stabiliser rubber bush pre 1996
Or as required
17  CRC5329POLY 4
Stabiliser polyurethane bush pre 1996
Or as required
17  C-STR630 1
Polyurethane upper steady rod bush kit
17  SBK1 1
Stabiliser bush kit with SC2 plastic inserts includes 4 bushes
17  SBK2 1
Stabiliser bush kit with metal inserts includes 4 bushes
18  KKF101320** 2
Stabiliser one piece bush with built in spacer, from 1996
Or as required
18  KKF101320EVO** 2
Stabiliser upgraded version one piece bush, from 1996
Or as required
19  31G1085 2
Spacer for lower steady rod
20  BH605151 1
Bolt 5/16” unf 17/8”long, upper steady rod to block
21  GFK1125 1
Spring washer 5/16”
Or as required
22  GFK3212 1
Plain nut 5/16” unf or GFK3322 locknut
Or as required
23  21A2387 1
Bracket for upper engine steady to engine block
24  GFK5184 1
Bolt 5/16” unf 3/4” long, bracket to block
25  BT606171 2
Bolt 3/8”unf 21/4” long, lower steady rods
Same both ends
26  GFK1126 2
Spring washer 3/8”
27  GFK3213 2
Plain nut 3/8” unf or GFK3323 locknut
28  21A2569 1
Engine lower steady extra rod R/H backwards
Part of MSSK kit
28  21A2787 1
Engine lower steady extra rod L/H backwards
Part of MSSK001 kit
29  C-STR401 1
Bracket for 21A2569 rod to gearbox
Part of MSSK kit
30  21A2785 1
Bracket for 21A2787 rod to gearbox
Part of MSSK001 kit
99  NOTE:  
**KKF101320EVO can be used instead of 2-CRC5329 bushes on either end as an upgrade and no longer requires the spacer.
99  NOTE:  
MSSK and MSSK001 are great extra engine stabilisers and were fitted as standard to previous models but deleted in the 70s
Entries Per Page
Page of